H%Ts INSPECTION REPORT
Pre-Shipment Inspection

Report No. : H-14100043

INSPECTION INFORMATION

Client XXXX

Supplier XXXX

Factory XXXX

Inspection Instruction GWI-H-004-HQTS & SWI-

P.O. No. HJ-14-02GMPEKA-OD0802 |P.O. Quantity 62000 Rolls
525539-48mm

Item No. gggggg/ggglgg/ Inspection Level 1ISO2859;Single; Normal
521939/521139

Inspection Date XXXX Sample Size G-l

Inspection Location XXXX Sample Size 500 Rolls

Inspection Sequence Original Inspection AQL Critical:0,Major:2.5,Minor:4.0

Product description SCOTCH TAPES

INSPECTION RESULT SUMMARY

Category Conform Not Conform Pending
1.Quantity X
2.Workmanship
3.Style, Color & Documentation
4.Field Test & Measurement X
5.Shipping Mark & Packaging X

OVERALL CONCLUSION |PENDING for client’s evaluation

Final Decision |Client has the final decision to reject or approve

Approved by HQTS Supervisor: /\/ m

This report reflects the facts as recorded by HQTS at the time and place of inspection. It does not relieve the
manufacturers from their contractual obligations nor prejudice client’s right for compensation for any apparent
and/or hidden defects not detected during our random inspection or occurring thereafter.
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| SPECIAL ATTENTION POINT (SAP)

1 [Quantity

|Please refer to the following findings

1.1|The shipment quantity was found 60992 rolls instead of 62000 rolls stated on the PO information.

| 2 |Workmanship

|l

| 3 |Style, Color & Documentation

[l

4 |Field Test & Measurement

|Please refer to the following findings

4.1 |[Some data was out of spec, details please refer to data sheet with red mark.

| 5 |Shipping Mark & Packaging

[l

INSPECTION DETAILS

1. Quantity Pending
PO. No. ltem No. P.O. Qty| Shipment Qty Packed Qty Sample Size
(Roll) (Roll) | (Carton)| (Roll) |(Carton)| (Roll) | (Carton)
HJ-14-02GMPEKA-| 555539 48mm | 19000 | 17992 | 750 | 16320 | 680 | 145 15
0D0802
HJ-14-02GMPEKA-
0OD0802 525539-38mm 3000 3000 125 720 30 35 5
HJ-14-02GMPEKA-
0OD0802 520839 10000 | 10000 417 9600 400 80 8
HJ-14-02GMPEKA-
0OD0802 520439 10000 | 10000 417 9600 400 80 8
HJ-14-02GMPEKA-
0OD0802 521939 10000 | 10000 417 10008 417 80 8
HJ-14-02GMPEKA-
0D0802 521139 10000 | 10000 417 3120 130 80 8
Total 62000 | 60992 2543 49368 2057 500 50
2. Workmanship Conform
Defects Description Critical | Major | Minor
Iltem 525539-48mm
Uneven edge (2-3cm) | | | 5
Iltem 525539-38mm
No defect was found | - | - | -
Item 520839
Dust at poly bag(5mm-2cm) 4
Dust at edge of product(2cm) 2
Iltem 520439
Uneven edge(7cm) 2
Item 521939
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Uneven surface at end of tape(3cm) 3
Iltem 521139:

Impurity in packaging(7cm) 2

Total Found: 2 16

Allowed: 21 21

Defect Photos

item 520839 Defect-Dust at poly bag(2cm)-mi
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item 520839 Defect-Dust at edge of
roduct 2cm)-ma

l“”l“”l””l“”‘

Oocm 1Hars?2

item 52139 Defect—Uneen surface at end of
tape(3cm)-mi

item 520839 Defect-Dust at edge of
oduct(2cm)-ma __

item 521139 Defect-Impurity in packaging(7cm)-mi

3. Style, Color & Documentation Conform

DESCRIPTION Conform Cogf%trm Pending
The inspected samples were consistent with - - -
Performa Invoice X
Product Specification X
Requirements stated in E-mail X
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4. Field Test Pending
e . Not .
Item Specification Sample Size Conform Conform Pending
1) , 100% selected
Quantity per carton check cartons X
2) |Product dimension check 2 Samples/item X
3) |Net weight check 2 Samples/item X
4) |Barcode readability check 2 Samples/item X
5) |Tack test 2 Samples/item X
6) |Elongation percentage test 2 Samples/item X
7 180 Peeling Adhespn after 20 2 Samples/item X
minutes
8) |Tensile strength 2 Samples/item X
9) [Temperature Resistance 2 Samples/item X
10) |carton dimension check 1 Carton/item X
11) |Carton gross weight check 1 Carton/item X
12)|carton drop check 1 Carton X
Measured Data was listed as below table:
Item No. Specification Result
Product Thickness check
525539 0.163, 0.168
525539 0.161, 0.163
520839 o 0.170, 0.169
520439 0.170mm (+/-15%) 0.165, 0.165
521939 0.165, 0.165
521139 0.162, 0.162
Elongation percentage test (%)
525539 21.7581, 18.2043 %
525539 19.3174, 24.9983 %
520839 21.3878, 16.5314 %
0, - 0 !
520439 3% (+/-10%) 18.6910, 15.1123 %
521939 14,7582, 19.2417 %
521139 20.4629, 14.7963 %
Tack test
525539 23, 23
525539 23,23
520839 23, 23
- 0 ’
520439 23# (+1-10%) 23,23
521939 23,23
521139 23,23
180 Peeling
525539 19.92,19.36
525539 15.21, 14.58
520839 18.64, 15.46
- 0, ’
520439 13 N/25mm (+/-20%) 17.35, 16.78
521939 20.57,14.21
521139 22.42,15.34
Tensile strength
525539 50 N/25mm (+/-10%) 78,72
525539 54,52
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520839 58, 63
520439 67,71
521939 53, 68
521139 79, 61
Product size(mm) Product weight(g)
Item No.
Specification Result Specification Result
525539(48mm) 48 47.9, 47.8 - 394.4, 396.8
525539(38mm) 38 37.8,37.9 - 294.6,292.4
520839 48 47.8,47.8 - 387.6, 394.2
520439 48 47.9,47.9 - 416.0, 408.6
521939 48 47.7,47.8 - 383.2, 384.8
521139 48 47.8,47.8 - 389.0, 389.6
Carton dimension(cm) Carton weight(kg)
Iltem No.
Specification Result Specification Result
525539(48mm) - 41x27.5x20.5 - 9.9
525539(38mm) - 40.5x27.5x19 - 7.7
520839 - 41x27.5x20.5 - 9.8
520439 - 41x27.5x21.5 - 10.1
521939 - 41x27.5x21 - 9.9
521139 - 40.5x27.5x21 - 9.9
5. Shipping Mark & Packaging |C0nf0rm
1) Shipping mark photos
Sid mark
2) Packaging potos
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3) Remark: Only item 525539(48mm) was listed here for your reference. For other items pleasréfer to photos

attached.

- 6 Unit were packed by Shrink foam as a inner package;
- 4 inner packages were packed into an export carton(5-PLY);
- Export carton was sealed with gummed tape and secured by no nylon straps

6. Reference Note

1) [Carton No. was not assigned yet.

2) |Total 3 inspected cartons were sealed with “HQTS” sticker
(Item 525539: 1 Carton; Iltem 520439: 1 Carton; Item 521139: 1 Carton).

3) |The check items weight was conducted by using the testing appliance without calibration provided by the

factory.

4) |No cardboard on top and bottom of export carton.

5) |ltem number printed on export carton was found different with PO information, details refer to photos.

6) [The mesh test was not conducted during this inspection.
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7. Photos

bulk goods 1
.

Tack test 1

Iongation percentage 1

Elongation percentage 2

Tack test 2
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Temperature resistance 2

Temperature resistance 4

Tensile strength 1 ] Ten3|le strength 2
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sealed carton

sealed sticker | | 180° Peeling 1 -

180°Peeling 2 item 525539-silver-48mm
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item 525539-silver-48mm

item 525539-silver-48mm

item 525539-silver-48mm

'’

item 525539-silver-48mm

item 525539-silver-48mm

item 525539-silver-48mm
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item 525539-silver-48mm

o

L 'l‘..' [

item 525539-silver-38mm

item 525539-silver-38mm
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item 525539

-silver-38mm item 525539-silver-38mm

N\

item 520839 item 520839
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item 520839

item 520839

item 520839

item 520839

item 520839

Doc No.: IRP-345-HQT

Page 14 of 19




item 520439

"~ item 520439

item 520439

Doc No.: IRP-345-HQT

Page 15 of 19



item 521939

item 520439

item 520439

item 521939
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item 521939
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item 521939

item 521939

item 521939

item 521939
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item 521939

f

item 521139

PANTONE  PANTONE Warm fed  75.00
185C BANTONE Rub Red 2500

item 521939

itemn 521139
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item 521139

item 521139

item 521139

item 521139
]

PANTONE  PANTONE Pro.Bie 130
300 C PANTONE Ref Biue 1870

PANTONE  PANTONE Pro Blue 7880
301C PANTONE Ref Blue  18.20

PANTONE Black

300

item 521139

Inspector: |258/1070

Auditor:

646

End of Report
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